COMMONWEALTH OF KENTUCKY H E
CEIvVE~
MAY 28 2008

PUBLIC sgR
in the Matter of: COMM Issf’;giiglfi

BEFORE THE PUBLIC SERVICE COMMISSION

APPLICATION OF NORTHERN KENTUCKY
WATER DISTRICT FOR ACCREDITATION
AND APPROVAL OF WATER COMMISSIONER
TRAINING

CASE NO. 2008-00 14/

S Nt S’ o’

APPLICATION FOR APPROVAL AND ACCREDITATION
OF WATER COMMISSIONER TRAINING

Northern Kentucky Water District (NK'WD), by counsel, petitions the
Commission for an order approving and accrediting training for its water commissioners
as provided by KRS 74.020(6) and (7). The following information is filed in accordance
with the Commission's regulations:

1. NKWD’S office address is 2835 Crescent Spring Rd., Erlanger, KY 41018-
[...]
Principal-in-Charge for the evaluation of the implementation of post-filtration granular activated
carbon contactors for disinfection by-product control at three water treatment plants in Northern
Kentucky including the 44 MGD Ft. Thomas Treatment Plant. This project will represent the first
implementation of post-filtration GAC contactors in Kentucky. The project also consisted of the
preliminary engineering improvements to the 10 MGD Taylor Mill Water Treatment Plant
preliminary treatment facilities. The recommended improvements include new rapid mist,
flocculation, and sedimentation with an expansion fo a capacity of 12 MGD. This project also
evaluated MIEX as an alternative form of advanced treatment at Taylor Mill.



Residuals Handling Improvements, Ft. Thomas Treatment Plant, Northern Kentucky Water
Distriet - Principal-in-Charge for the planning and design of residuals handling improvements at the
44 MGD Ft. Thomas Water Treatment Plant. Improvements evaluated during the planning phase
included reservoir dredging, backwash tfreatment, thickening, dewatering of plant residuals and
dredged solids, and treatment of filter press filtrate and wash water for surface water discharge. The
design phase consisted of a new gravity thickener.

Filter Hydraulics Evaluation, Taylor Mill Treatment Plant, Northern Kentucky Water District
- Project Manager for an evaluation of hydraulic restriction in the filter backwash drain piping at the
10 MGD Taylor Mill Treatment Plant.

12 MGD Ohio River Pump Station No. 2 Consulting Services, Northern Kentucky Water
District No. 1 - Project Manager for the performance of consulting services associated with a
conditional assessment of the Ohio River Pump Station No. 2. The assessment included evaluation of
traveling screen repair/replacement options, a structural condition assessment, and an evaluation of
options for the isolation of the screenings chamber.

Dudley Pump Station Generator, Northern Kentucky Water District - Prinicipal-in-Charge for
for design of addition of standby diesel generators. The site accommodates two 5 MG ground storage
tanks and two water booster pump stations. The first pump station is referred to as the "1040 Pump
Station" and has four 250 horsepower pumps. The second pump station is referred to as the "1080
Pump Station" and has four 600 horsepower pumps. The new generators are designed to operate two
pumps in each station, plus miscellaneous building loads and chemical feed systems. A total capacity
of 2,000 KW was required, and the Owner opted for two parallel 1,000 KW units for redundancy.

Eastern Regional Wastewater Treatment Plant, Sanitation District No. 1of Northern Kentucky
- Project Manager for design of new 4.0 MGD (20.0 MGD peak) secondary wastewater treatment
facilities including Carrousel oxidation ditches, final clarifiers, medium pressure/high intensity
uitraviolet disinfection facility, non-potable water booster pump station, effluent Parshall flume,
cascade aeration, outfall gravity sewer, return/waste sludge station, scum pumping and concentration,
aerated sludge holding tanks and sludge pumping, combination gravity belt thickeners/belt filter
presses and related site design and infrastructure.

Residuals Handling Improvements, Richmond Road Station Water Treatment Piant, Kentucky
American Water, Lexington, KY - Principal-in-Charge for the design of residuals handling
improvements at the 25 MGD Richmond Road Station Water Treatment Plant. Improvements
include a new belt filter press (with ancillary equipment such as a conveyor, polymer feed system,
etc.), a new gravity thickener, and washwater holding tank improvements.

Residuals Dewatering Facility, Pool 3 Water Treatment Plant, Kentucky American Water,
Lexington, KY - Principal-in-Charge for the design of a Residuals Dewatering Facility for the 20
MGD Pool 3 WTP. The dewatering facility include two new belt filter presses, a dewatered sludge
conveyance system, and a polymer feed system. This project is currently under design.

Expansion and Upgrade for the Oldham County Water District’s Water Treatment Plant,
Oldham County KY - Principal-in-Charge for water system improvements program including the
expansion of the Oldham County Water Plant from 7.5 MGD to 13 MGD; over 9,000 linear feet of
new 24" raw water main; new chemical feed equipment and a new chemical building; upgrading the
two existing 1,000,000 gallon clearwells to include baffles; a new high service pump station including
three new 600 HP vertical turbine pumps; and over 13,500 linear feet of 36" high service transmission
main,

Water Treatment Plant Expansion, Raw Water Main and High Service Mains, City of
Versailles, Kentucky - Project Manager for expansion of the existing water treatment plant from 4
MGD to 10 MGD. This project involves a new 10 MGD raw water pump station with two 36" intake
lines, two 10 MGD vertical turbine pumps, a 30" discharge header, 3,000 LF of 24" raw water main, a



dual frain ballasted flocculation with high rate sedimentation system (Actiflo) to settle a2 combined
flow of 10 MGD, a filter building addition with six new I MGD (each) filters with air assisted
backwash, a new chlorine storage and feed building, a new 900,000-gallon clearwell with an
integrated high service pump station having two 10 MGD vertical turbine pumps, and approximately
30,000 LF of 24" high service main along with appurtenant instrumentation and controls to be
operated by a Supervisory Control and Data Acquisition (SCADA) system.

Upgrade/Expansion of Water Treatment Plant, Murray, KY - Project Manager for
upgrade/expansion of an existing plant from approximately 3.0 MGD to 7.0 MGD. The raw water is
ground water from deep well found in the McNairy geologic formation. The project consisted of the
installation of a cascade aerator for the oxidation of iron, and in-line mechanical chemical mixer,
chemical feed facilities for the addition of caustic soda, alum, fluoride and potassium permanganate,
two new two-stage flocculation basins, two new rectangular sedimentation basins, four new filters
with associated valves, piping and controls, a new chlorine feed building, the installation of two new
high service pumps, the installation of one new backwash pump and a new washwater/studge holding
tank. A one million gallon cast-in-place concrete clearwell was constructed as a subsequent project.

Upgrade/Expansion of Water Treatment Plant, Wilmore, KY - Project Manager for
upgrade/expansion from 1.0 MGD to 2.0 MGD. The major items of work included new KY River
intake pumping station; new raw water main; pre-settling reservoir improvements; chemical feed
improvements; a new floculator/clarifier; renovation of existing filter (including air/water backwash);
new clearwell; high service pumping improvements; solids processing improvements; and plant
instrumentation (SCADA) upgrade.

New 1.5 MGD Water Treatment Plant, Scottsvilie, KY - Project Manager for new 1.5 MGD water
treatment plant on a new site on Barren River Lake. The project included a tower-type raw water
intake pump station, a rapid mix basin, chemical feed facilities for the addition of lime, alum,
fluoride, potassium permanganate and chlorine, a circular flocculation/sedimentation basin, filters, a
chlorine feed building, a 350,000-gallon pre-stressed, wire-wound concrete clearwell, a high
service/backwash pump station, and two lagoons for residual disposal. The chemical feed facilities,
offices, laboratory, and filters were housed in the filter building, while high service pump station and
chloring building were separate buildings. The project was designed to easily accommodate an
expansion which would double the capacity. Also, since the site is located directly across Barren
River Lake from the State Park and is visible from the lodge, aesthetics were of great importance in
the design of the facility.

Relocation and Expansion of Water Treatment Plan{, Brandenburg, KY - Project Manager for
the relocation of the existing 0.5 MGD water treatment plant to a new site and an expansion of the
treatment capacity to 1.0 MGD. The expansion consists of one new 1.0 MGD raw water well, a new
12" raw water main, new chemical feed facilities for chiorine, caustic soda and fluoride, a new
contact basin for oxidation of iron and manganese, new low lift pumps, a new four-cell pressure filter,
a new 1,000,000 gallon clearwell and a new high service pump station, together with new laboratory
and office facilities. The contact basin, filters, laboratory and office will be house in a new filter
building. The chemical feed facilities will be located in a separate building.

Hodgenville Water Treatment Plant Expansion/Upgrade, Hodgenville, KY - Project Manager for
expansion/upgrade to the existing Hodgenville Water Treatment Plant to 1,000,000 GPD. Designed
facilities consisted of a new raw water meter/rate of flow control vauli, a new chemical mixer, new
chemical feed equipment, one flocculation basin, new filter equipment and piping for two existing
filters, a new filter, a high service pump, and a washwater holding/sludge holding tank. The water
treatment plant expansion project also included the design of over 12,000 linear feet of 12" PVC raw
water main from the Salem Lake source, a 90-acre reservoir, to the water treatment plant. The new
raw water main will provide ample supply of high quality, low turbidity water supply for the current
and future needs of Hodgenville. Due to the elevation at which the lake was constructed, raw water



will flow to the existing plant by gravity.

62.5 MGD Raw Water Intake Pumping Station, Kentucky American Water, Lexington, KY -
Project Engineer for computer hydraulic amnalyses necessary for the planning and preliminary
engineering of the raw water pumping and transmission system improvements.. The hydraulic
analyses consisted of both a steady state hydraulic analysis using KYPIPE software and a transient
analysis using KYSURGE software. Results of the analysis determined that a maintenance intensive
intermediate 56 MGD pumping station could be eliminated by the replacement of the existing raw
water pumps on the intake structure. The improvements, which expanded the station capacity to 62.5
MGD, consisted of the installation of six new 1,250 HP vertical turbine raw water pumps, 48"
transmission main, a surge protection system, and wetwell improvements.

33 MGD Shire Oaks Pump Station Pennsylvania American Water, Pittsburgh, PA - Project
Manager for design of an additional building at the Shire Oaks site to house a new 3600 cubic foot
surge tank to alleviate excessive pipe pressure ratings. The new surge tank is approximately 12 feet
in diameter by 34 feet long with a 24" diameter inlet connection. The project also included the
review and modification of the KYSURGE hydraulic transient analysis computer files developed by
the University of Kentucky to optimize the design of the tank.

Clays Mills 18 MGD Booster Pump Station and 3 MGD Ground Storage Tank, Kentucky
American Water, Lexington, KY - Project Manager for design of pump station and ground storage
tank. This pump station houses two horizontal split case pumps, each rated at 9 MGD with variable
frequency (VFD) controllers. The pump station was built to allow for the future expansion of a 9
MGD constant speed pump which will increase the reliable capacity of the station to 18 MGD. In
addition, the pump station houses a control valve to regulate the water level in the 3 MG ground level
storage tank located at the same site. The tank is a wire-wound, prestressed concrete tank with domed
roof, and is approximately 120 feet in diameter and 37 feet and 6 inches tall. A 200,000 gallon
holding pond was also constructed on the site for containment and dechlorination of emergency tank
overflows or controlled tank drainage. Operation of the tank and booster station is accomplished by
SCADA from the KAWC's Richmond Road Station.

6.0 MGD Raw Water Pumping Station, West Virginia American Water, Fayette Plateau Water
Treatment Plant, Fayetteville, WV - GRW Project Manager for 4.0 MGD pump station which
includes three 2.0 MGD variable speed vertical turbine pumps, a 9-foot diameter by 12-foot tall surge
tank, three 12" diameter pump control ball valves, and a potassium permanaganate feed system. The
project also included two, 1,200 LF of 24" restrained joint ductile iron pipe intake lines which were
installed on piers and bored under the CSX railroad. The primary power lines and a potable water
main extend approximately 4,700 LF over a vertical elevation difference of 550 feet to the Fayette
Plateau Water Treatment Plant. Due to the rough terrain, the project also included a 325-foot fong
drilled pile/precast panel retaining wall with a maximum height of approximately 40 feet.

Parkers Mill Pump Station, Kentucky American Water, Lexington, KY - Project Manager for the
renovation of the 6 MGD Parkers Mill Pump Station. The project involves the installation of two
new 6 MGD pumps, associated switchgear, a standby generator and an automatic transfer switch.

Water Distribution System Hydraulic Analysis and Master Plan, Oldham County Water
District, Oldham County, KY - Principal-in-Charge for analysis of the existing water distribution
system utilizing WaterCad modeling software. This model included over 275 miles of water main, 15
storage tanks and seven pump stations. The model was calibrated to reserable actual field conditions.
Modeled results helped to locate low-pressure and low-flow areas in the existing system due to
elevations and main sizes, and helped to identify needed improvements to meet both current and
future demands,

Capital Improvement Plan, Oldham County Water District, Oldham County, KY - Principal-in-
Charge for analysis of the existing water distribution system, including the well field, water treatment
plant, and distribution lines. Improvements were recommended over a 20-year period and were



prioritized into three phases based on importance. A cost analysis was also included for each
recommended project. Results were based on information from the hydraulic model, well and
groundwater study, and hydraulic calculations.

Hydraulic Analysis for Proposed Developments, Oidham County Water District, Oldham
County, KY - Principal-in-Charge for analysis of over 15 proposed developments in the Oldham
County Water District. Each development was added to the existing WaterCad system hydraulic
model and demands were calculated. Using an extended period simulation (EPS), developments were
analyzed for adequate pressures and fire flows. Recommended lines sizes and connections were
determined for each development. Results were also calculated for the Kentucky Division of Water
requirements for new developments.

Water Distribution System Hydraulic Analysis and Master Plan, Versailles, KY - Project
Manager for the hydraulic analysis of the existing water distribution system utilizing WaterCad
modeling software. Modeled results helped to locate the low-pressure and low-flow areas in the
existing system due to elevations and main sizes, and helped to identifying needed improvements to
meet both current and future demands.

Huntertown Road Pressure Zone and Water System Improvements, Versailles, KY - Project
Manager for creating a new pressure zone in the southeast section of the City. The project included a
new 1,000,000 gallon elevated storage tank; a new pump station that replaced three smaller booster
stations; and 440 LF of 8", 6,700 LF of 12", 1,050 LF of 16", and 13,130 LF of 24" ductile iron water
main. The system improvements were modeled utilizing the WaterCad modeling software.

Derby Hills and Cedar Ridge Hydraulic Analysis, Versailles, KY- Project Manager for analysis of
the existing booster pump station and water distribution system utilizing CYBERNET modeling
software. The model helped in determining the required upgrades to the existing booster pump
station to allow additional development to occur in the system while maintaining fire flow protection.